
 
 
 
 

 
 
 
 
 
 

 
PROFILE 
25 years of experience implementing 
research, innovation and process 
design improvements for improving 
wastewater treatment and utility 
operations. 

 
Extensive background in operations 
and maintenance with exceptional 
analytical problem solving skills. 

 
Primary investigator on multiple 
research projects including WRF, NSF, 
ACOE and DOE projects. 
 
Chairperson for Water Environment 
Federation’s RNG Task Force 

 

CONTACT 
PHONE: 
520-724-6060 

 
WEBSITE: 
www.pima.gov 
 
EMAIL: 
Jeff.prevatt@pima.gov 

 

 
RECENT 
ACCOMPLISHMENTS 
 1st Owner Operated RNG Facility in 

 AZ 1st NuReSys installation in America 

 1st DPR pilot project in AZ  

 Creator of the UofA’s WEST Center for 
[...]
that could easily total billions of dollars over the coming decade. Nutrient reduction study reports were prepared 

for: 1. City of American Canyon’s 2.5 mgd (5 mgd peak) wastewater treatment facility 2. City of Benicia’s 4.5 

mgd (15 mgd peak) wastewater treatment plant 3. City of Burlingame’s 5.5 mgd (15 mgd peak) wastewater 

treatment facility 4. Central Contra Costa Sanitary District’s 53.8 mgd (250 mgd peak) wastewater treatment 

plant 5. Central Marin Sanitation Agency’s 10 mgd wastewater treatment plan 6. Delta Diablo’s 19.5 mgd 

wastewater treatment plant 7. Dublin San Ramon Services’ District 17 mgd wastewater treatment plant 8. East 



 

Michael W. Falk, Jr., PhD, PE 8 

Bay Municipal Utility District’s 120 mgd wastewater treatment plant 9. Fairfield-Suisun Sewer District’s 23.7 mgd 

wastewater treatment plant 10. City of Hayward’s 18.5 mgd (35 mgd peak) wastewater treatment plant 11. Las 

Gallinas Valley Sanitary District’s 2.92 mgd sewage treatment plant 12. City of Livermore’s 8.5 mgd water 

reclamation plant 13. City of Millbrae’s 3 mgd water pollution control plant 14. Mt. View Sanitary District’s 3.2 

mgd (4.7 mgd peak) wastewater treatment plant 15. Napa Sanitation District’s 15.4 mgd Soscol Water Recycling 

Facility 16. Novato Sanitary District’s 7 mgd wastewater treatment plant 17. Oro Loma Sanitary District’s 20 mgd 

Oro Loma/Castro Valley Wastewater Treatment Plant 18. City of Palo Alto’s 39 mgd (80 mgd peak) Palo Alto 

Regional Water Quality Control Plant 19. City of Petaluma’s 6.7 mgd Ellis Creek Water Recycling Facility 20. 

City of Pinole’s 4.06 mgd (10.2 mgd peak) Pinole-Hercules Water Pollution Control Plant 21. Richmond 

Municipal Sewer District’s 16 mgd water pollution control plant 22. Rodeo Sanitary District’s 1.14 mgd water 

pollution control facility 23. City of San Jose’s 167 mgd (261 mgd peak) San Jose/Santa Clara Regional 

Wastewater Facility 24. City of San Mateo’s 15.7 mgd wastewater treatment plant 25. Sewerage Agency of 

Southern Marin’s 3.6 mgd wastewater treatment plant 26. Sausalito-Marin City Sanitary District’s 1.8 mgd 

wastewater treatment plant 27. San Francisco Public Utilities Commission’s 85.4 mgd Southeast Water Pollution 

Control Plant 28. City and County of San Francisco’s 2.2 mgd Mel Leong Treatment Plant located at the San 

Francisco International Airport 29. City of San Leandro’s 7.6 mgd water pollution control plant 30. Sonoma 

Valley County Sanitation District’s 3 mgd wastewater treatment plant 31. City of South San Francisco’s 13 mdg 

San Bruno Water Quality Control Plant 32. City of Sunnyvale’s 19.5 mgd water pollution control plant 33. Silicon 

Valley Clean Water’s 29 mgd wastewater treatment plant 34. United States Navy’s 2 mgd Treasure Island 

Wastewater Treatment Plant 35. Union Sanitary District’s 33 mgd Raymond A. Boege Alvarado Wastewater 

Treatment Plant 36. Vallejo Sanitation and Flood Control District’s 15.5 mgd wastewater treatment plant 37. 

West County Wastewater District’s 12.5 mgd wastewater treatment plant. 

Nutrient Strategy Assistance | Bay Area Clean Water Agencies (BACWA), Oakland, California 

Assisted BACWA with understanding and responding to the rapidly-changing regulatory and scientific landscape 

related to nutrient enrichment of the San Francisco Bay. The scope of work included attendance at the Regional 

Monitoring Program Nutrient Workshop, executive board presentations, San Francisco Bay numerical nutrient 

endpoint stakeholders advisory group meetings, Suisun Bay Monitoring Plan Workgroup meetings, and 

Regional Monitoring Program Nutrient Workgroup meetings, as well as preparation of topic papers that included 

the following subjects: (1) numerical nutrient endpoint (NNE) literature review; (2) relevant hydrodynamic and 

nutrient models of the San Francisco Bay; (3) infrastructure implications of nutrient effluent limits; and (4) 

sustainability impacts of potential nutrient effluent limits.  

Program Monitoring - Bay Area Clean Water Agencies (BACWA), Oakland, California  

Provided as-needed engineering services to assist BACWA with active participation in the Numerical Nutrient 

Endpoint Stakeholders Advisory Group, Suisun Bay Monitoring Plan Workgroup, and Regional Monitoring 

Program Nutrient Workgroup. In addition, provided technical review of several key documents, including the 

Regional Water Quality Control Board’s 13267 letter requiring publically-owned treatment works discharging to 

the San Francisco Bay to collect and submit historical nutrient related data, the draft Nutrient Strategy for the 

San Francisco Bay, and other institutional/inter-governmental agency agreements. 

2010 Total Nitrification Study Update | Central Contra Costa Sanitary District, Martinez, California 

Updated the 2010 total nitrification study to include results from recent studies, updated recommendations 

based on advancements in technology, and refined planning level capital and operations and maintenance 

(O&M) cost estimates to enable the district to plan appropriately for future capital upgrades.  

As-Needed Technical Advisor Services for Plant Optimization for Ammonia Removal | Central Contra 

Costa Sanitary District, Martinez, California 

Provided as-needed technical advisor services for the operations department, which included: (1) review of 

solids handling and cogeneration technical memorandums to determine if the analysis methodology is 

consistent with best practices, if the equipment proposed is state-of-the-art, and if the cost assumptions, 



 

Michael W. Falk, Jr., PhD, PE 9 

conclusions, and recommendations are reasonable; (2) technical review of facility plan element 1, plant 

optimization for ammonia removal, to provide input during workshops with other consultants and internal 

meetings on potential ammonia removal strategies; and (3) technical review and input of innovative (bleeding-

edge) nutrient removal technologies that the district should consider in their research, which included providing 

input regarding nutrient removal pilot studies and treatment plant locations that the district should visit, and 

reviewing and providing comments on draft technical memorandums summarizing the district’s research into 

bleeding-edge nutrient removal technologies.  

Cyanide Inhibition Study | Central Contra Costa Sanitary District, Martinez, California 

Conducted a cyanide inhibition study to evaluate the impact of incinerator scrubber water return stream on 

nitrifying bacteria growth rates. This study is unique to wastewater treatment plants with multiple hearth 

incinerators that are considering ammonia removal by nitrifying bacteria in the liquid stream process. 

Additionally, the experimental approach is designed to infer whether any nitrifying bacteria growth rate 

impairment from the incinerator scrubber water return stream is due to cyanide or other compound(s).  

EPA Region IX Grant on Nutrient Reduction by Sidestream Treatment | East Bay Municipal Utility 

District, Oakland, California  

Project manager for assisting the district with applying for the Environmental Protection Agency (EPA) Region IX 

Grant on Nutrient Reduction by Sidestream Treatment by conducting a comprehensive literature review of 

emerging and established viable sidestream treatment technologies, identifying knowledge/implementation 

gaps, developing technology selection criteria, selecting at least three viable technologies ((including 

deammonification) for bench and pilot testing, estimating and providing a report summarizing the nutrient load 

reductions to the San Francisco Bay from Bay Area Clean Water Agency (BACWA) member agencies 

implementing sidestream treatment (where applicable), and preparing a planning-level cost estimate of 

sidestream nitrogen removal technologies tested and mainstream nitrogen removal technologies.  

Michelson Water Reclamation Plant Phase 2 Expansion | Irvine Ranch Water District, Irvine, California 

Provided process design support for the $80 million Phase 2 expansion of the 18 mgd Michelson Water 

Reclamation Plant to meet projected capacity and effluent quality requirements. Improvements included a new 

69 mgd headworks facility and vactor receiving station, four new rectangular primary sedimentation tanks (Nos. 

6 through 9), expansion of two flow equalization basins from 4.7 to 6.4 million-gallon (MG),  a new primary 

effluent pumping station, expansion of the biological treatment and filtration capacity using membrane 

bioreactors (MBRs), a new high-rate clarifier to provide pretreatment for the effluent filters and to recover spent 

backwash water, structural repairs to the effluent filtration system to address corrosion and spalling concrete, a 

new spent backwash equalization basin and pumping station, a new 1.9 MG chlorine contact chamber, a new 

magnesium hydroxide feed system for alkalinity and pH control in the biological processes, expansion of the 

reclaimed water pumping station, modifications to the existing methanol feed system to serve as a backup to the 

Unified Thickening and Fermentation (UFAT) process, and new UFAT facility. Two MBR trains were installed 

with a maximum-month capacity of 5.7 mgd (including recycle flows from the sludge fermentation process). 

Each MBR train consists of an aeration basin configured for nitrification/denitrification, a return activated sludge 

(RAS)/waste activated sludge (WAS)/scum pumping station, and four parallel membrane tanks. The new MBR 

facility also include fine screening, permeate pumps, membrane scour blowers, process air blowers, and 

chemical feed and storage facilities for membrane cleaning. The high-rate clarifier has a capacity of 22 mgd and 

consists of rapid mix, coagulation, flocculation, and sedimentation zones; a cyclone separator; and alum, 

polymer, and sand feed facilities. Disinfection is provided using gaseous chlorine. The new and existing chlorine 

contact chambers are equipped with baffles, fillets, and diffuser walls to reduce short-circuiting and increase 

disinfection efficiency. The chlorine feed capacity was expanded by installing new evaporators and an additional 

chlorinator. The capacity of the chlorine scrubber was expanded from 5 to 25 tons. During predesign, evaluated 

filtration alternatives, which included expanding the existing system with nine new filters, adding four new filters 

and two high rate clarifiers, adding two new high rate clarifiers and increasing the filter loading rate on existing 

filters, retrofitting the existing filters with immersed membranes, and adding new continuous backwash filters 



 

Michael W. Falk, Jr., PhD, PE 10 

and two high rate clarifiers. It was determined that the existing effluent filters will remain in operation without 

process modification; however, structural modifications will be made to address corrosion and spalling concrete. 

New facilities are expected to help the district meet trihalomenthane standards. 

Phase 3 Mountain House Water Reclamation Facility Expansion Peer Review, Owner Representation, 

and Construction Phase Services | Mountain House Community Services District, Mountain House, 

California  

Project manager for independent peer review of the design plans and specifications prepared by another 

consultant for the Phase 3 expansion of the Mountain House Water Reclamation Facility from 3 to 4 mgd. The 

project included: (1) new influent lift station pumps and new parallel sewer forcemains; (2) headworks facility in 

a building, with two stage screening and grit removal; (3) new sludge handling equipment, including transfer 

pumps, polymer addition, centrifuge dewatering equipment, and conveyors; (4) retrofit of the existing sequential 

batch reactor (SBR) to membrane bioreactor (MBR), which included 4 subdivision of the secondary process 

tanks into 4 tanks, conversion of the existing surge tank to post-anoxic treatment, retrofit the existing surge 

pumps to internal recycle systems, and new aeration blowers; (5) conversion of the existing digesters to anoxic 

basins; (6) new control programming and changes to the process; (7) new MBR membrane filtration tankage for 

7.2 mgd; (8) MBR treatment equipment building with permeate pumping equipment, air scour blowers, 

instrumentation, chemical injection day tanks, return activated sludge (RAS) return pumps, and associated MBR 

mechanical and electrical components; (9) changes to existing electrical and new electrical systems, including 

additional backup diesel generator, automatic transfer switch, and control system, as well as required system 

power, lighting receps, bonding, and control electrical; (10) retrofit of the existing dissolved air floatation (DAF) 

clarifier systems to provide waste activated sludge (WAS) thickening prior to new aerated sludge storage; (11) 

new sludge storage systems under the combination headworks and sludge building, including digester blowers, 

aeration and mixing; (12) ultraviolet (UV) disinfection system; and (13) recycled water pumping and storage 

onsite. Also served as project manager for owner representation services and Principal-in-Charge for 

construction inspection and startup services. 

Activated Sludge Rehabilitation for Plant No. 1 (Project P1-82) | Orange County Sanitation District, 

Fountain Valley, California 

Provided process design support for upgrade of an existing 80 mgd activated sludge plant to allow either 

nitrification or carbonaceous BOD removal mode operations at flows up to 110 mgd. Improvements included 

oxidation basins, secondary clarifiers, membrane and coarse bubble air diffusers, and waste activated sludge 

(WAS) system, along with upgrade of the return activated sludge (RAS) pumping system to 110 mgd. 

Nutrient Removal Study | Oro Loma Sanitary District, San Lorenzo, California 

Summarized different potential ammonia and nutrient removal levels and applicable technologies for both 

sidestream and main liquid stream, including ammonia removal for sidestream, ammonia removal for main 

stream (nitrification only) with and without sidestream treatment, nitrification-denitrification for main stream with 

and without sidestream, and biological nutrients removal for effluent total nitrogen and effluent total phosphorus. 

Estimated annual average wastewater characteristics. Evaluated sidestream alternatives. Prepared conceptual 

design for the different nutrient removal levels, including the sidestream process. Built a mass balance model for 

the wastewater treatment plant to use as a design-aid tool for estimating the approximate sizing for different 

processes. Prepared planning-level estimate of construction and operations and maintenance (O&M) costs 

associated with the four levels of treatment. Prepared a summary report outlining the findings and 

recommendations.  

Pinole-Hercules Water Pollution Control Facility Upgrade | City of Pinole, California 

Prepared a predesign report that identified improvements needed for the 3 mgd (22 mgd peak) water pollution 

control facility to comply with the new NPDES permit. Identified wastewater characteristics (design flows and 

loads) to size the various processes, identified discharge requirements, prepared a mass balance model of the 

recommended treatment plant modifications, developed a biological process model (Biowin) of the plant that 



 

Michael W. Falk, Jr., PhD, PE 11 

represented the recommended modifications to the biological treatment process, and evaluated aeration basin 

modification alternatives (including alternatives for potential future nitrogen removal regulations). Project also 

included evaluation of construction phasing options available to the city to construct the needed improvements 

to minimize disruption to existing operations and reduce costs, alternatives to construct the influent pumping 

station capacity to achieve a capacity of about 20 mgd, alternatives for headworks facility screenings 

conveyance and handling to improve reliability, grit removal and handling system alternatives, alternative 

scenarios for flow diversions after headworks screening and pumping to determine the optimum size and 

operation of a potential flow equalization basin, and alternatives for a new return activated sludge (RAS)/waste 

activated sludge (WAS) pumping station, alternatives for the new solids handling facility, and pumping 

alternatives including pump type). Also provided process design support. 

On-Call Technical Assistance for Advanced Treatment Alternatives at Sacramento Regional Wastewater 

Treatment Plant | Regional San, Elk Grove, California 

Provided on-call technical assistance to assist the district with evaluating advanced treatment alternatives at 

Sacramento Regional Wastewater Treatment Plant. Task Order 1 included preparation of four compliance 

schedules to implement treatment improvements at the Sacramento Regional Wastewater Treatment Plant, 

which included: (1) achieving Title 22 effluent quality (no nutrient removal, but includes coagulation and 

filtration); (2) nutrient reduction (includes a high level of ammonia removal); (3) effluent cooling; and (4) nutrient 

removal, Title 22 effluent quality, ultraviolet (UV) disinfection, and effluent cooling.  

Phase 2 Ammonia Study, Treatment Cost Evaluation | Regional San, Elk Grove, California 

Evaluated the performance and cost of the ammonia reduction treatment technologies for the Sacramento 

Regional Wastewater Treatment Plant, which included: (1) nitrification in solids storage basin supernatant (SN) 

layer using sequestered fixed film media; (2) nitrifying sequencing batch reactor; (3) nitrification in constructed 

wetlands; (4) partial nitrification (nitritation), including: SHARONTM; (5) simultaneous nitrification/denitrification, 

including One Step Anammox, Sharon Anammox, CANON, and DEMONTM; (6) coupled 

nitrification/denitrification, including: ANAMMOXTM coupled with SHARONTM; (7) SN to irrigate and fertilize 

urban forest; (8) bioaugmentation - sidestream nitrification with sludge transfer to high purity oxygen activated 

sludge (HPOAS) to induce nitrification of main flow, including: BabeTM, InNitriTM, and AT-3TM; (9) 

bioaugmentation using a new nitrification main stream liquid treatment process and seeding the high purity 

oxygen basins; (10) integrated fixed-film activated sludge (IFAS); (11) tertiary biological aerated filters (BAFs); 

(12) tertiary nitrifying trickling filters (NTF); (13) tertiary fluidized bed reactor (FBR); (14) tertiary moving bed 

biofilm reactor (MBBR); (14) tertiary rotating biological contactors (RBCs); and (15) steam stripping. Ammonia 

control options were assessed to reduce ammonia by three ranges: 20 to 30 percent; 50 to 60 percent; and 80 

to 95 percent. Identified and screened ammonia reduction technologies or approaches, provided a list of plants 

to visit that used the viable technologies, assessed the performance of the technologies, determined the life-

cycle costs of the technologies, and recommended selected technologies for pilot testing and further evaluation.  

Nutrient Management Evaluation | Sewerage Agency of Southern Marin, Mill Valley, California 

Project manager for a study that evaluated and recommended nutrient management improvement options for 

ongoing trickling filter design and construction, operational optimization, and sidestream management. 

Evaluated and recommended technology alternatives for reducing total dissolved solids (TDS) while managing 

nutrients for recycled water. Evaluated funding options for recycled water improvements.  

Russian River County Sanitation District Treatment Plant Biological Nutrient Removal (BNR) Facilities | 

Sonoma County Water Agency, Guerneville, California 

Provided process predesign and design for a new BNR facility at the Russian River County Sanitation District 

Treatment Plant. During predesign, determined wastewater characteristics and wastewater discharge 

requirements, performed mass balance model calibration and modeling, evaluated BNR alternatives capable of 

meeting new effluent limits for nitrate and ammonia contained in the district’s NPDES permit (included 



 

Michael W. Falk, Jr., PhD, PE 12 

evaluation of cyclic aeration [simultaneous nit/denite]), and arranged for and participated in tours of existing 

BNR treatment processes.  

Nitrogen Removal Study and Nitrate Infeasibility Analysis | City of Stockton, California 

Conducted a nitrogen removal study that evaluated nitrate removal alternatives at the Regional Wastewater 

Control Facility. The evaluation considered facility needs and the associated cost for each alternative (capital, 

energy, and chemicals).  

Nitrate Infeasibility Study | City of Stockton, California 

Prepared a compliance schedule for removing nitrate at the city's Regional Wastewater Control Facility. The 

compliance schedule table was incorporated into the Nitrate Infeasibility Analysis report that was prepared by 

another firm. The compliance schedules considered the milestones and schedule required to meet a potential 

nitrate limit. Additionally, on-call engineering services were provided related to advising or providing assistance 

related to the city's NPDES permit issuance and related matters.  

Easterly Wastewater Treatment Plant Tertiary Project | City of Vacaville, California 

Provided preliminary design services for tertiary upgrades to the 15 mgd Easterly Wastewater Treatment Plant 

to meet the requirements of the Regional Water Quality Control Board (RWQCB) permit. Regulatory 

requirements include compliance with numerical ammonia limits, nitrate limits, elimination of blending, and dry 

weather filtration/Title 22 reclamation. Predesign services included reviewing the facility planning work prepared 

by another consultant, preparing a mass balance model of the recommended treatment plant modifications, 

updating the Biowin model to represent the recommended modifications to the biological treatment processes, 

and evaluating construction phasing, headworks (including influent pumping station expansion to 55, screening, 

and grit handling), grit removal, primary clarification, flow equalization basin, aeration basin, blower, secondary 

clarification, return activated sludge/waste activated sludge (RAS/WAS) pumping station, effluent filtration, 

disinfection, line emergency storage pond, digested sludge storage lagoon, overall operational strategy, primary 

control strategies, electrical distribution system, plant utilities, demolition, site work, laboratory expansion, and 

site building alternatives. Responsible for performing filter pilot testing to demonstrate the reliability of various 

filtration technologies on meeting Title 22 and the revised National Pollutant Discharge Elimination System 

(NPDES) permit requirements. Six different tertiary filtration technologies comprised of five granular filters and 

one alternative cloth disk media filter were used in the pilot testing. Pilot testing was done in less than one 

month to determine filtration performance in terms of effluent turbidity, total suspended solids (TSS), particle 

size distribution and counts, and filter head loss development rate. Filter performance was evaluated under 

various influent solid loading rate, filter hydraulic loading rate, and chemical dosage testing conditions. 

Optimized media selection and loading rates. Performed stress testing using RAS. Based on the pilot testing 

efforts, a granular or sand material was recommended for the new filters. Assisted with optimizing primary 

clarifier hydraulics using the CFD model developed. 

Contract 1, Denitrification Improvements for Easterly Wastewater Treatment Plant Tertiary Project | City 

of Vacaville, California 

Provided process design for denitrification improvements to the Easterly Wastewater Treatment Plant Tertiary 

Project. At the headworks facility, the existing mechanical screens were replaced with 6 mm perforated plate 

screens, and a third perforated screen was installed. The screening conveyor was replaced with a hydraulic 

sluice. A second screenings washer compactor was also installed. The existing grit cyclones and classifiers 

were relocated to allow for direct discharge into storage bins. The grit slurry pipes were extended to the new 

location. The existing sludge strainers were removed. The aeration basins were expanded by adding two new 

basins to the west. The internal arrangements were changed to "coupled" basins to provide for denitrification. 

MLE flow is achieved using "through the wall" propeller pumps. The new facility included a flow split structure to 

divide flows between the three "coupled" basins, and the two future basins required for buildout capacity. A new 

4-cell flow equalization basin (total storage capacity approximately 5.5 million gallons) was constructed in the 

west stormwater storage basin. This basin receives both primary and secondary effluent flows. An emergency 



 

Michael W. Falk, Jr., PhD, PE 13 

overflow to the existing North storage basin was also added. The existing biosolids storage lagoon was modified 

by reducing the size, and concrete lining was added for easier cleaning. The lagoon has floating aerator/mixers. 

A 70-foot-wide, 7,000 linear feet (LF) in length landscape buffer was constructed around the perimeter of the 

city's property. A second 2 MW generator was installed adjacent to the existing unit and is connected to the 

electrical system. A load bank was added to allow the generator to be exercised.  

Wastewater Treatment and Gray Water Feasibility Study (Phase 1) for Point Molate Village Resort | 

Winehaven Partners LLC, Richmond, California 

Evaluated various treatment technologies for water reuse opportunities at an eco-resort. The evaluation 

investigated conventional activated sludge, membrane bioreactors (MBRs), or constructed sub-surface wetlands 

for nitrification/denitrification. Although still in the conceptual phase, the project has selected sub-surface 

wetlands to remove nitrogen and reclaim a majority of the waste stream. 

Aeration Basin Upgrades | Douglas County Lake Tahoe Sewer Authority, Minden, Nevada  

Provided preliminary design, final design, and construction services for aeration system upgrades, which 

included: (1) replacing existing mechanical aerators with tube-type fine bubble diffusers; (2) rehabilitating, 

repairing, and coating concrete in the aeration basins to extend their service life; (3) rehabilitating/replacing 

walkways, guardrails, handrails, and other miscellaneous ferrous metal items in and above the aeration basins; 

(4) providing a biological nutrient removal (BNR) process, Modified Ludzack-Ettinger (MLE), reduces sludge 

hauling and increases operation flexibility; (5) extending the concrete influent channel to aeration zone 1 to 

increase operational flexibility; and (6) providing blowers sized to meet process demands with fine bubble tube-

type diffusers. The project was delivered via Construction Manager at Risk (CMAR) method. 

Water Pollution Control Facility Reduced Loading Operation Optimization | City of Las Vegas, Nevada 

The operation of the City of North Las Vegas’ new 21 mgd wastewater reclamation facility in 2011 resulted in an 

influent reduction to the City of Las Vegas' water pollution control facility. Conducted a study to identify 

improvements to remove and relocate all sidestream connections to Plants 1 and 2, bypass piping design from 

Plants 3 and 4 primary sedimentation basin effluent to nitrification influent pump station, conversion of the 

nitrification facilities to nitrification-denitrification facilities; removal soda ash storage and feeding system; 

modifying the operating strategy of all the existing thickeners, and modifying the nitrification influent pumping 

station and fixing the vibration problems of their existing pumps in the station.  

Phase 5C Advanced Water Reclamation Facility Membrane Filtration and Nitrification Improvements | 

City of Coeur D'Alene, Idaho 

Provided facility planning and predesign services for improvements to expand the aeration facilities and 1 mgd 

of membrane filtration that can be added incrementally as flows increase and more stringent ammonia, 

phosphorus, and carbonaceous biochemical oxygen demand (CBOD) permit limits go into effect. Phase 5C 

improvements included secondary effluent transfer pumping station, expanded solids contact tank transfer 

pumping, chemical mixing tank, membrane filtration equipment building, membrane operating system, Turbo 

blowers, return tertiary sludge pumping, waste sludge pumping, chemical feed systems, 3W pumping, primary 

clarification, secondary clarification, electrical supply, and instrumentation and control.  

Pocatello Wastewater Treatment Plant Phase 1 Improvements | City of Pocatello, Idaho 

Process design of Phase 1 upgrades to the 7 mgd wastewater treatment plant. Improvements were needed to 

met the new NPDES permit effluent limitations for total phosphorus (TP) that were derived from a Total 

Maximum Daily Loading (TMDL) for TP, and also included a new 28 mgd ultraviolet (UV) disinfection facility, 

dual media filtration, aeration basin upgrade to biological nutrient removal (BNR), and headworks screening with 

washer/compactor facilities 



 

Michael W. Falk, Jr., PhD, PE 14 

Low Phosphorus Demonstration Pilot Facility | City of Coeur D'Alene, Idaho 

Assisted with a two-year demonstration pilot to help the city select the treatment technology or technologies for 

the wastewater treatment plant to meet lower effluent phosphorus limits under new NPDES permit limits. The 

three technologies that were demonstrated included membrane bioreactors, two-stage continuous upflow media 

filtration, and tertiary membrane filtration. Final selection of the process type and treatment plant arrangement 

was made based on the outcome of this pilot program and the wastewater facility planning. 

Nitrogen Removal/Retrofit Study | Lemna International. Inc., St. Paul, Minnesota 

Conducted a study that identified strategies for modifying existing Lemna Wastewater Treatment Plant to 

remove nitrogen. Identified a sustainable approach using existing Lemna technology for nutrient removal at the 

wastewater treatment facilities. 

Carlsbad Wastewater Treatment Facility | City of Carlsbad, New Mexico 

Prepared a preliminary engineering report and an environmental information document for the wastewater 

treatment facility, and assisted with design of improvements, which included: (1) rehabilitation of the entrance 

works, primary clarifiers, aeration basins, secondary clarifiers, and pumping station; (2) conversion to an MLE 

process; (3) replacement of the process air blowers and digester; (4) upgrade to ultraviolet (UV) disinfection; (5) 

upgrade to a SCADA system; (6) administration building renovation; and (7) a new laboratory.  

Phase II-A Wastewater Treatment Facility Upgrade | City of Farmington, New Mexico 

Process design of improvements to repackage a medium rate activated sludge (MRAS) basin. 

Cloth Media Filter Full-Scale Testing | City of Santa Fe, New Mexico 

Provided full-scale testing of the cloth media filters. Provided chemical dose optimization for day-to-day 

operation, as well as chemical dose optimization for phosphorus removal (if required in the future).  

Wastewater Treatment Plant Nutrient Removal | City of Sioux City, South Dakota 

Conducted a nutrient removal evaluation for the wastewater treatment plant. 

Phosphorus Optimization Studies | City of Onondaga, New York 

Performed phosphorus optimization studies on the filters. Provided technical support t on special study data 

analysis and experimental design (coagulation/flocculation studies).  

Fort Bliss Replacement Hospital, Water Reclamation | U.S. Army Corps of Engineers, Fort Worth District, 

El Paso, Texas 

Conducted a study to determine the viability of using a membrane bioreactor to treat and reclaim a hospital 

wastewater on-site at Fort Bliss Military Hospital located in El Paso, Texas.  

WERF Nutrient Removal Challenge | Water Environmental Research Federation, Alexandria, Virginia 

Investigator for a project involving cost-effective removal of nitrogen and phosphorus from wastewater that 

included national and international resources, modeling, treatment technology evaluations, and research 

studies. Developed a conceptual framework for a web-based information/technology transfer center to serve 

wastewater utilities and regulators across the country with accurate and up-to-date information nutrient removal 

technology, new and emerging technologies, and research on nutrient removal.  

Village of Ruidoso Wastewater Treatment Plant Study | Village of Ruidoso, Ruidoso, New Mexico 

Evaluated the flows/loads and modeled the biological process associated with the current wastewater treatment 

facility. Future upgrade alternatives were evaluated to meet extremely stringent total nitrogen effluent limitations 

on the order of 1 ppm as nitrogen. 



 

Michael W. Falk, Jr., PhD, PE 15 

Filtration 

Tower Tricking Filters Evaluation and Cost Estimates | Delta Diablo, Antioch, California 

Evaluated four options for the tower tricking filters (TTFs) and for biological treatment at Delta Diablo to identify 

the most cost-effective and treatment-effective method for its wastewater treatment plant. Project included flow 

and load analysis, and preparation of planning-level estimated be developed for the following options: Option 1 - 

TTF Rehabilitation: Rehabilitate the four existing TTFs for an additional 30 years of service life, assuming one 

TTF to be rehabilitated annually; Option 2 - TTF Removal: Demolish the four existing TTFs and move to a 

single-stage biological treatment process (increased aeration basin capacity) to meet treatment requirements 

and provide an additional 30 years of life; Option 3 - TTF Replacement with New TTFs: Demolish the four 

existing TTFs and replace them with new TTFs with reduced maintenance needs (i.e., concrete TTFs). New 

TTFs shall fit in the existing TTF footprint, or smaller; and Option 4 - TTF Replacement with New Process: 

Demolish the four existing TTFs and replace them with a new process/equipment system (i.e., membrane 

bioreactor). The new treatment process proposed is anticipated to meet future regulatory requirements. 

Tertiary Plant Pilot and Technical Studies, and Predesign | City of Stockton, California  

Provided technical studies and predesign services for the wastewater tertiary treatment improvements. 

Technical studies met the requirements of the city-issued Central Valley Regional Water Quality Control Board 

(RWQCB) Time Schedule Order No. R5-2013-0101 and included dissolved air flotation thickener (DAFT) 

optimization, tertiary filter evaluation, and disinfection optimization. An executive summary was prepared for 

submission to the RWQCB summarizing the bench-scale studies performed for the DAFT, tertiary filter, and 

disinfection systems. The executive summary included current performance data for the filters, polymer vendor 

results from DAFT testing, chlorine contact basin cover bench-scale demonstration results, chlorine contact 

basin cover recommendation, hypochlorite dose response study result, hypochlorite step feed dose response 

study result, PAA dose response study result, PAA/chlorine sequential dose response study results, ultraviolet 

transmittance (UVT) monitoring results, UV dose response study results, and mixing CFD modeling, including 

the base model and one alternative induction mechanism modeling result. A technical report was prepared 

summarizing the full-scale and pilot studies performed for the DAFT, tertiary filter, and disinfection systems. The 

technical report provided design direction and establish design basis for selected process and technology, and 

included evaluation of current performance of filters, filter structural evaluation results and column testing 

results, feasibility of sending filter backwash and DAFT return flows to the main plant, vendor polymer results 

and validation of polymer results, polymer activation and storage results, DAFT piloting results, DAFT condition 

assessment results, sequential chlorination full-scale study result, sequential PAA/chlorination full-scale study 

results, PAA/UV hybrid pilot study result, and SCADA integration recommendations for disinfection, DAFT, and 

filters. The predesign report detailed the proposed design for the tertiary plant facilities project. Responsible for 

DAFT and filter components of the project. 

Filtration Improvements (Contract 3) for Easterly Wastewater Treatment Plant Tertiary Project | City of 

Vacaville, California 

Designed filtration improvements for the Easterly Wastewater Treatment Plant, which included: (1) expansion of 

the influent pumping station to 52.5 mgd; (2) retrofit of the primary clarifiers; (3) addition of a third secondary 

clarifier; (4) expansion of the return activated sludge (RAS)/waste activated sludge (WAS) pumping station; (5) a 

new 27 mgd filter influent pumping station with vertical turbine pumps; (6) a new 27 mgd effluent filter facility; (7) 

a new chemical storage and feed complex ; (8) a concrete-lined earthen basin; (9) new effluent monitoring and 

process control buildings; (10) expansion of five chlorine contact tanks; (11) disinfection system upgrade; (12) 

anaerobic digester facility upgrades; and (13) electrical distribution system upgrade at the North Plant. The filter 

complex has six pairs of filter cells of 784 square feet each. Because regulations may change in the future, the 

physical dimensions of the filter tanks were selected to allow retrofitting the tanks with membranes in the future.  



 

Michael W. Falk, Jr., PhD, PE 16 

Third Party Operations and Maintenance (O&M) Review at the Truckee Meadows Water Reclamation 

Facility | City of Sparks, Nevada 

Conducted a third party operations and maintenance (O&M) review of the 28 mgd (44 mgd) Truckee Meadows 

Water Reclamation Facility, which included: (1) evaluating O&M practices and procedures of the plant: and (2) 

identifying opportunities for improvement and process changes that would result in savings in energy, 

chemicals, and/or labor or other O&M costs. Provided tertiary treatment capacity analysis that included 

denitrifying filters. 

Wastewater Treatment Plants 

Aeration System Upgrade | Delta Diablo, Antioch, California 

Provided hydraulic and process engineering support for the aeration system upgrades, CEPT, and tower bypass 

improvements at the 16.5 mgd (since increased) wastewater treatment plant. 

Steam and Aeration Blower Systems Renovations - Evaluation and Predesign | Central Contra Costa 

Sanitary District, Martinez, California 

Performed a condition assessment of the aeration systems at the 55 mgd wastewater treatment plant to 

determine the remaining useful life, evaluated aeration system replacement alternatives that address both 

current and future needs, and prepared 10 percent predesign documents. The project included testing and 

sampling of steam system and secondary treatment facilities, computational fluid dynamic (CFD) modeling, 

future nutrient removal impacts evaluation, and development of design criteria and feasible alternatives for use 

in business case evaluations and predesign development. Secondary treatment facilities testing and sampling 

included optimization of anaerobic selector, wastewater characterization, micro-organisms growth rate, and field 

oxygen transfer efficiency testing and sampling. 

Hemet/San Jacinto Wastewater Treatment Facility | Eastern Municipal Water District, Perris, California 

Provided support in assessing the current capacity of the existing wastewater reclamation facility. The 

evaluation comprised of modeling the biological process and supplying the municipality with a list of alternatives 

to promote meeting the permit requirements until the anticipated plant upgrade in 2014. 

Fort Bragg Wastewater Treatment Plant Upgrade | City of Fort Bragg, California 

Provided process design support for improvements to upgrade 1 mgd wastewater treatment plant. Reviewed the 

Predesign Summary Report, prepared by another consultant, for opportunities to improve design, decrease 

construction cost, decrease operation cost, improve efficiencies, and reduce power requirements. Predesign 

efforts included updating the stormwater handling analysis to address the grading that was completed for the 

perimeter of the existing wastewater treatment plant site to eliminate run-on water from adjacent lands, 

analyzing the feasibility of what may be necessary (e.g. extra treatment) to reach a Class A biosolids standards 

for the sludge, evaluating options for providing sufficient dewatering of solids (included centrifuge, screw press, 

and belt filter press alternatives), and analyzing alternative methods for generating energy at the plant (including 

wind power or solar on site). The feasibility of a fat, oil, and grease (FOG) receiving station at the treatment 

plant were investigated. Prepared a design confirmation memorandum, which included and evaluation of the 

proposed activated sludge system. The analysis included identifying the constraints created by other elements 

of the treatment process elements affecting the expansion of the activated sludge system, reviewing the 

hydraulic profile and identifying improvements, determining if lowering the grade(s) of activated sludge units 

could potentially eliminate pumping as well as cost, analyzing the feasibility of achieving Title 22 water recycling 

status, and evaluating the control systems for the new improvements to the wastewater treatment plant for ease 

of incorporation into a future Supervisory Control and Data Acquisition System (SCADA). Prepared plans, 

specifications, and cost estimates were prepared for the recommended project, which included replacement of 

the existing trickling filters and clarifiers with an Aero-Mod SEQUOX activated sludge system, repurposing the 

clarifiers into emergency/flow equalization and/or storm run-off storage,  treatment of on-site stormwater, solids 

handling, and power requirements. 



 

Michael W. Falk, Jr., PhD, PE 17 

JB Latham Treatment Plant Aeration System | South Orange County Wastewater Authority, Dana Point, 

California 

Assisted with design of a new aeration system to replace the 20-year-old diffuser system. 

Easterly Wastewater Treatment Plant Solids Handling and Gas Utilization Analysis | City of Vacaville, 

California 

Conducted an analysis of the anaerobic digestion system, gas utilization, and cogeneration systems at Easterly 

Wastewater Treatment Plant. Alternatives that were evaluated included: (1) refurbishing the gas handling 

system and placing the cogeneration engine in service; (2) anaerobic digestion heating system; (3) digester gas 

storage and cover replacement; (4) extending the heat loop to the administration building for heating; (5) 

installing an adsorption chiller at the administration building for cooling; (6) enhancing the digester gas 

production through the addition of FOG (fats, oil, and grease) system; and (7) alternative gas utilization systems, 

such as using the existing cogeneration engine, new cogeneration engine, fuel cell, and mini turbine. An opinion 

of the project cost for the most viable alternatives were developed and discussed in a workshop format to 

enable to city to select which alternative to implement.  

Kihei Wastewater Reclamation Facility Process Evaluation and Assessment Study | County of Maui, 

Wastewater Reclamation Division Department of Environmental Management, Maui, Hawaii 

The purpose of this project was to assess and evaluate the Kihei Wastewater Reclamation Facility to determine 

the current “true” capacity of the facility. Conducted a plant-wide optimization study of the Kihei Wastewater 

Reclamation Facility, which is an activated sludge treatment facility that currently has a peak dry weather 

capacity of 8 mgd and includes flocculation and chemical feed units, effluent filtration, ultraviolet (UV) 

disinfection, and an operations building. Tasks included recommending cost-effective short- and long-term 

capital improvement projects and associated budgetary costs to accommodate future increases in wastewater 

flow and recycled water demand. The project included detailed characterization of existing flows and loadings 

based on available historical data; full-scale stress testing of the secondary clarifiers by progressively taking 

clarifiers off-line and observing the performance under varying loads; dispersed and flocculated suspended 

solids tests to evaluate the flocculating characteristics of the mixed liquor and assess the hydrodynamic 

characteristics of the clarifiers; biological process and mass balance modeling to simulate future operating 

conditions to identify potential capacity and performance issues; and hydraulic modeling to verify the capability 

of handling future peak wet weather flows. Cost-effective recommendations to accommodate the higher 

projected future loadings included installation of a wet-weather partial flow diversion line from the headworks to 

the mixed liquor channel, and modifications to the aeration basin outlet structure to increase the basin operating 

depth. 

Coeur d'Alene Phase 5B Improvements | City of Coeur D'Alene, Idaho 

Provided process design support for Phase 5B improvements, which included a new anaerobic digester, 

digester control building, biogas control building, utility corridor, administration/ laboratory, and collections 

maintenance garage.  

Derek R. Guthrie Water Quality Treatment Center Expansion | Kentucky Metropolitan Sewer District, 

Louisville & Jefferson County, Kentucky 

Provided process engineering support for USEPA Consent Decree expansion and upgrade of an existing 30 

mgd secondary wastewater treatment plant using contact stabilization to provide wet weather treatment capacity 

for up to 200 mgd of wet weather flow using a modified contact stabilization process. Project included upgraded 

facilities for grit removal, aeration, final clarification, disinfection, odor control, and associated support facilities.  

Floyds Fork Water Quality Treatment Center Phase 2 Expansion | Louisville and Jefferson County 

Metropolitan Sewer District, Louisville, Kentucky 

Provided process design support for Phase 2 expansion of the Floyds Fork Water Quality Treatment Center to 

6.5 mgd, with accommodation for a Phase 3 expansion to 9.75 mgd. Design was developed based upon 6.0 



 

Michael W. Falk, Jr., PhD, PE 18 

MG/L for CBOD, 30 MG/L for TSS and 0.5 MG/L for total phosphorus limits. Improvements included influent 

pumping station rehabilitation, mechanical bar screens, girt collection system, orbal oxidation ditch modifications 

for increasing biological treatment capacity to 6.5 mgd, splitter box, two new secondary clarifiers, return 

activated sludge (RAS) pumping, 18-inch-diameter waste activated sludge (WAS) pipe, sludge holding system, 

two additional tertiary filters increasing the total extended peak capacity to 12.72 mgd, ultraviolet (UV) 

disinfection, and chemical feed modifications. The existing influent pumps were replaced with new units that 

double the capacity for a peak hourly flow capacity of 20.8 mgd and included a 24-inch-diameter force main, 

variable frequency drives (VFDs), and odor control facility. Tertiary filter improvements included replacement of 

the existing filter media and the refurbishing of the existing equipment. The existing Trojan 4000 UV system was 

replaced with the Trojan 3000Plus system. 

Wastewater Treatment Facility Improvements Preliminary Engineering Report | City of Santa Rosa, New 

Mexico 

Provided engineering design services, included an evaluation of the existing wastewater treatment facility and 

preparation of a predesign report that identifies improvements to meet the National Pollutant Discharge 

Elimination System (NPDES) requirements, provide beneficial use of reclaimed wastewater, provide for future 

expansion, and meet anticipated limits for land application of solids. Evaluated five treatment options, which 

included sequencing batch reactor (SBR), Medium Rate Activated Sludge (MRAS), STM aerator, Biolac, and 

oxidation ditch processes. Based upon a matrix rating system, the Medium Rate Activated Sludge (MRAS) 

process was selected as the best treatment alternative by the plant’s operators, city administrators, and 

construction programs bureau 

Sante Fe Wastewater Treatment Plant Expansion and Composting Facility | City of Santa Fe, New 

Mexico 

Provided process design services for improvements to the existing wastewater treatment facility, which include 

upgrade the hydraulic rating of the plant to an average daily wastewater flow of 12 mgd.  

Additional Pilot Testing 

Sacramento Regional Wastewater Treatment Plant Pilot Testing Technology Selection | Sacramento 

Regional County Sanitation District, Sacramento, California 

Assisted the district with selecting viable candidate treatment processes to pilot test at the Sacramento Regional 

Wastewater Treatment Plant for compliance with the new NPDES permit. Three workshops were conducted 

with District staff and other experts, and a summary report was prepared documenting the findings of the 

workshops.  

Spokane Regional Wastewater Treatment Plant | Spokane County, Spokane, Washington 

Assisted the county with a programmatic approach to their wastewater treatment, including a facility plan and 

TMDL negotiations with Washington State Department of Ecology. Assisted with preparation of a facility plan for 

the county, recommending that a new treatment plant be constructed with a discharge to the Spokane River.  

Also provided process design of a new 8 mgd, expandable to 24 mgd, regional water reclamation facility, which 

employs advanced tertiary treatment processes to produce Class A reclaimed water with very low phosphorus 

concentrations.  

Wastewater Studies 

Assist with the Second Regional Watershed Permit | Bay Area Clean Water Agencies, Oakland, 

California 

Assisted with writing a portion of the scoping and evaluation plan as described under the Second Regional 

Watershed Permit. Provided information on developing planning-level facility needs on water conveyance from 



 

Michael W. Falk, Jr., PhD, PE 19 

water resource recovery facilities to potential natural treatment process sites, reviewing of natural treatment 

facilities developed by San Francisco Estuary Institute, and cost estimating for facility needs generated under 

the natural treatment processes component of the permit. 

Solids Flux Tool | Central Contra Costa Sanitary District, Martinez, California 

Project manager for development of a plan for creating a solids flux tool specific for the wastewater treatment 

plant. 

Regulatory Assistance | Central Contra Costa Sanitary District, Martinez, California 

Provided as-needed engineering services to assist the district’s plant operations department with regulatory 

assistance. Provided review and development of comments regarding the district’s draft NPDES permit, 

including development of comments in response to those submitted by the water contractors. 

Blower System Reliability and Capacity Evaluation | Central Contra Costa Sanitary District, Martinez, 

California 

Conducted a study to determine the most cost-effective approach for providing a reliable activated sludge 

blower system that meets current and future standby capacity.  